



KRISHNASAMY

College of ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University
Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu.
☎ (04142) 285 601 - 604 🌐 www.kcet.in ✉ info@kcet.in



KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY CUDDALORE - 607 109 CIVIL ENGINEERING DEPARTMENT

Receipt No: FC18/06222 dt 26.03.2019

To: M/s PREM Engineering & Construction,
Mainroad, Silambingalam-post, Chidambaram T.K
Cuddalore District
9842293733
Client Name : MRC Mills Pvt. Ltd, SIPCOT, Cuddalore.

Date: 26.03.2019

Sub: Testing of solid block - Reg.

Sample No.	Length of the block(L) in mm	Breadth of the block(B) in mm	Grade of Concrete	Date of Casting	Date of Testing	Weight of Brick (kg)	Ultimate Load (kN)	Compressive Strength (N/mm ²)
1	405	150	M15	18.03.2019	26.03.2019	25.52	293	4.82
2	405	150	M15	18.03.2019	26.03.2019	25.375	206	3.39
3	405	150	M15	18.03.2019	26.03.2019	25.235	225	3.70

(Sample not drawn by KCET)

Faculty In-charge

Received
9659089 694



Principal
PRINCIPAL
Krishnasamy College of
Engineering & Technology
Sanji Kumarapuram
Cuddalore - 607 109

Testing report for the given sample